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TEST REPORT
REVO1
REPORT NUMBER : TURT210030272-REVISED 1 P‘:;é 1of3
APPLICANT NAME : HOPKE MOBELSTOFF-HANDELS GMBH
SAMPLE DESCRIPTION :
Sample 1: One sample of navy leather fabric
Sample 2: One sample of brown leather
Sample 3: One sample of orange leather
DATE IN : 3 March ,2021 ( 07:46:00)
RESUBMIT DATE : 22 March ,2021
DATE OUT : 29 March ,2021 / 30 March ,2021
MODEL/STYLE NO : ALICANTE
FIBER COMPOSITION : Not Given
NOTE : 1-The tests methods were given by the applicant
2-(F) The test was performed by an approved third party subcontractor laboratory.
3- In this revised 01 report, sample 2,3 were added and model /style no was
change attention removed by the request of the applicant
This report replaced the report no TURT210030272 dated on 29 March,2021 and
must be used instead of it
Report no TURT210030272 dated 29 March, 2021 is invalid.
PROVIDED CARE LABEL : Not Given
SAMPLE
TEST 1 2 3
Flammability test (1) P - -
Flammability test - P P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT
PERFORMED / NA = NOT APPLICABLE / LS = LAC K OF SAMPLE / NC = NO COMMENT | = INCONCLUSIVE /# = SEE RESULT / NF = NEEDS FURTHER TESTING /
A = ABSENT /M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS = FURTHER STEPS / P* = COMMER CIALLY ACCEPTED BY CLIENT

This report (including any enclosures and attachmen ts) are prepared for the exclusive use of the Custo  mer(s) named in the report and solely for the purpo  se for which it is provided and on the basis of
instructions and information and/or materials suppl ied by Intertek’'s Customer. The test results relate only to the specific items tested and arenot inten ded to be a recommendation for any particular cours e of
action. Customer is responsible for acting as it se es fit on the basis of such results. Unless Interte  k provide express prior written consent, no part of this report should be reproduced, distributed or
communicated to any third party, nor could it be us ed for PR activities. Intertek do not accept any lia  bility if this report is used for an alternative pu rpose from which it is intended, nor do Intertek ow e
any duty of care to any third party in respect of t his report. Except where explicitly agreed in writin g, all work and services performed is governed by |  ntertek Standard Terms and Conditions of Service
which is available on request or can be obtained at http://lwww.intertek.com/terms. Testing reports wit hout signature are not valid. The sample has been p  rovided by the customer and the results apply to
the sample as received. Sample information is suppli ~ed by the customer. Unless otherwise requested, thi s laboratory applies shared risk decision rule. Unl ess otherwise is specified, all Pass or Fail
results are given without uncertainty considered. T he reported uncertainty is based on a standard unce rtainty multiplied by a coverage factor k=2, provid ing a level of confidence of approximately 95%. The
uncertainty evaluation has been carried out in acco  rdance with ISO/IEC 17025 andTURKAK accreditation re  quirements. Tests marked (*) in this test report ar e not included in the TURKAK accreditation
schedule for this laboratory. Intertek accredited b y TURKAK under registration number [AB-0716-T] for [TS EN ISO IEC 17025] as test laboratory. Turkish Accr editation Agency (TURKAK) is a signatory to the
European co-operation for Accreditation (EA) Multila  teral Agreement (MLA) and to the International Labo  ratory Accreditation Cooperation (ILAC) Mutual Reco  gnition Arrangement (MRA) for the recognition of te st
reports.
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REPORT :TURT210030272-REVISED 1 30 March ,2021
Test Method Results Requirements

(+) Flammability; Bs En 1021-2:2014 Match Flame Test

The sample has not been treated with a fire-retardant chemical. Therefore original sample was tested

Conditioning

Prior to testing: All samples and cigarettes were conditioned before the test for at least 24 hours in an atmosphere
having a temperature 0f23+2 0C and a relative humidity of 505 %

Test Condition: The sample was tested in an atmosphere with a temperature of I5C to 30C and
relative humidity of 15% to 80 %.

Filling Specification

Filling Type: Non fire retardant polyurethane foam

Size : 450 x 300 x 75 mm (back) & 450 x 150 x 75 mm (seat)
Density | Hardness : 22 kg/m?®
Type B, 130N
Specimen size : 800 x 650 mm (length x width)
ignition Source: Butane gas Flowing at 45 mllmin @ 25 ° C
Flame Height: 35mm
Flame Application Time : 15+ seconds
"The following test results relate only to the ignitability of the combination of materials under the particular conditions of test
; they are not intended as a means of assessing the full potential fire hazard of the materials in use."
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Test Method Results Requirements
Criteria of Failure
Progressive smouldering failure Test 1 Test 2
Any test assembly that display escalating combustion behaviour so NO NO
that it is unsafe to continue the test and active extinction is necessary
Any test assembly that smoulders until it is largely consumed within NO NO
the test duration
Any test assembly that smou Iders to the extremities of the NO NO
specimen , viz. upper or lower margins, either side or to its full
thickness, within the duration of the test
Any test assembly that smoulders after one hour from the beginning NO NO
of the test
Any test assembly that, on final examination, shows evidence of NO NO
active smouldering
Flaming failure
Any test assembly that display escalating combustion behaviour so NO NO
that it is
Any test assembly that burns until it essentially consumed within NO NO
the test
Any test assembly on which any flame front reaches the lower NO NO
margin,
Any flaming which continues for more than 120 s after removal NO NO
of the burner tube
RESULT PASS
O : Observed
NO : Not Observed
Test Details
Test 1 Test 2

Duration of flaming
(after removal of the burner) (min:sec)

Duration of progressive smouldering time (min:sec)

O: Observed
NO : Not Observed

"The fabric tested meets the requirements BS EN 1021-2:20141EN 1021-2:2014 I TS EN 1021-2:2014 | DINEN |

021-
2:2014"
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Flammability Test
BS 5852 1970 Part 1
Sample 1

TestS ificati

Test Method: BS 5852-1: 1979 as modified by Schedule 4 Fart 1 and Schedule 5 Fart 1 of The Furniture and
Furniching (fire) (safety) Regulations 1938 (as

amended) Criterin of lgnition:  Ignition Source 0: Calibrated Senior Service

Cigarette
Ignition Source 1: Butane Gas flowing at 45mlfminute

@ 257 Flame Application Time: 20+1 seconds

Side Tested: Face

Filling type: Polyurethane foam

Size: 450 = 300 x 75 mm (back) & 450 x 150 = 75

mm (s2at) Density / Hardness:  20-22 ko/m? / Type B Hardness grade

130

Pre-i D bili i

Mone

Prior to testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in
an atmosphere having a temperature of 20+5C and a rel ative humidity
of 5 £20%

At time of testing: Temperature of 15 to 30 and a relative humidity of 20% to 70%

Intertek Test Hizmetleri A.S.
Merkez Mahalles Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /I STANBUL
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Flammability Test

BS 5852 1979: Part 1

Ignition source 0 (Cigarette)

(fire) (safety)

Test Method Pre Treatment Flammability Performance Result
Compliance with Schedule 4
Part 1 (The cigarette test) of
: : The Furniture and Furnishings
BS 5852: Part 1: 1979, None 9 PASS

Regulations 1988 (as

amended).

Note: Fabric was submitted for test rather than the upholstery composite so as suggested by The Guide to the
Furniture Regulations the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-

TestResults

“The following test results relate only to the ignitability of the combination of materials under the particular conditions of test;
they are not intended as a mean of assessing the full potential fire hazard of materials in use.”

Cigarette Specimen No Cigarette Flaming Progressive Covering Result
Test 1 ek N N Y PASS
2 Hokkek N N Y PASS
****xThe cigarette failed to burn its complete length, there was no flaming of progressive smouldering
Y:Yes N:No N/A: Not Applicable P: Pass F: Fail D: Depth L: Length W: Width
Conclusion:

The composite tested meets the requirements of Schedule 4 Part 1 of the Furniture and Furnishings (fire) (safety) Regulations

1988 (as amended). PASS
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Flammability Test
BS 5852 1970 Part 1
Sample 2

lestSpecification

Test Method: B3 5852-1: 1979 as modified by Schedule 4 Part 1 and Schedule 5 Part 1 of The Furniture and
Furniching (fire) (safety) Regulations 1938 (as

amended} Criterin of Ignition:  lgnition Source O: Calibrated Senior Senvice

Cigarette
Ignition Source 1: Butane Gas flowing at 45mlminuts

@ 257 Flame Application Time: 20+1 seconds

Side Tested: Face

Filling type: Folyurethane foam

Size: 450 % 300 x 75 mm (back) & 450 x 150 =2 75

mm (seat) Density / Hardness:  20-22 kg/m? f Type B Hardness grade

130

Pre. D bili |

Mone

Prior to testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in
an atmosphere having a temperature of 20+5C and a rel ative humidity
of & £20%

At time of testing: Temperature of 15 to 30T and a relative humidity of 20% to 70%
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Flammability Test

BS 5852 1979: Part 1

Ignition source 0 (Cigarette)

(fire) (safety)

Test Method Pre Treatment Flammability Performance Result
Compliance with Schedule 4
Part 1 (The cigarette test) of
: : The Furniture and Furnishings
BS 5852: Part 1: 1979, None g PASS

Regulations 1988 (as

amended).

Note: Fabric was submitted for test rather than the upholstery composite so as suggested by The Guide to the
Furniture Regulations the cover fabric was tested for cigarette resistance using standard polyurethane foam (non-

IestResults

“The following test results relate only to the ignitability of the combination of materials under the particular conditions of test;
they are not intended as a mean of assessing the full potential fire hazard of materials in use.”

Cigarette Specimen No Cigarette Flaming Progressive Covering Result
Test 1 Hhkk N N Y PASS
2 ok N N Y PASS
****The cigarette failed to burn its complete length, there was no flaming of progressive smouldering
Y:Yes N:No N/A: Not Applicable P: Pass F: Fail D: Depth L: Length W: Width
Conclusion:

The composite tested meets the requirements of Schedule 4 Part 1 of the Furniture and Furnishings (fire) (safety) Regulations
1988 (as amended). PASS

## END OF TEST REPORT ##
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